Contract No,

MILL TEST CERTIFICATE

HYLINORI

Custo}ner DUFEREG STEEL
G No, HeadOfice [ty Songhvean-Gong, Dong-gu, inoheon:
P/ No. 32201207CF02 Certificate No, 1H20121000313 — 2
Commodity H-BEAM Class Cert. No. )
Specifi.calion cgig?oevssmsm G50/A392/ : Date of issue 2012-10~05
Dimersions Bieces iCherrlcal co,r‘ri;":aosixiZnI (%) __ "Tenfivlfa’i‘es}j‘ : impact Test (V-notch) Memarke
& tength Fleat No. Welghts v ] Nb I Sn |CEM gt [Yield Boint §|orfgg§z?n<2> Yieid AVG‘ 1 ' 2 | 3 Jimpact Specimen Size)
(kg) %1000 %100 Nimm2 g ) c
woory 0 powess | 18 IIEEEN Y
A T PO =y o
A T PO o
R TR P g
TOTAL | 255,099

(Note} {1} Ceq: {CE=C+Mn/6+Cr/5+V/50-+Mof S5+Ni/1 5+Cuf15)

(3)-Yield Ratio = YP/TS

. S . Shim

General Manager of Q.A Team

WEHEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

HMS | 102(A)-3a
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